ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7013

LCH / DFT-QPSK / Outer_Full

HCH / DFT-QPSK / Outer_Full

Spectrum ]

Ref Lavel 32.00 c8m
SGL Count 300,300

Offset 7.97 db Mode Auto Sweep

Spectrum ]

Ref Lavel 3200 cém
SGL Count 300,300

Offset 7.67 db Mode Auta Sweep

(@1 ughwr
-k R ane
Line _FPURIOUS_LINE_ABS PURTOUS_LINE_ABS
20 dam
10 c@m
o »
o = ' ] .]
5 LINE_ABS. 1 |
i 1
30 68 1 ll] 30 g8 |'\
. — i o s u 1= S
50 gBm: 50 dem
60 dam -0 dam
Start 1.83 GHz 3002 pis Stop 1.87 GHz Start 1.89 GHz 3002 pis
‘spurious Emissions ‘spurious Emissions
Hangalow | Rangeup | REW | Eraguency |__Pawarabs | Hangalow | Rangeup | REW | Eraguency |__Pawarabs | Avimit |
30 GHz 1.845 GHz 1.000 MHz 184838 GHz -35.44 dBm 90 GHz 1.910 Gz 180.000 kHz 1.80182 GHz 0.75 dém
49 GHz 1.850 GHz 200.000 kHz 184559 GHz -39.31 dbm 10 GHz 1.911 Gz 200.000 kHz 91010 GHz -40.03 dbm -
£0 GHz 1.870 Ghz 100.000 kM2 1.86849 GHz 30 dBm 11 GHz 1.930 GHz 1.000 MHz 1.91101 GHz =34.53 dBm =21.99 dB

Wi &

Cate: 7.JUN 2024 11:55.29

Cate: 7.JUN 2024 11:58:48

n2A / 15KHz / 25MHz

LCH / DFT-Pi2BPSK / Edge_1RB_Left

HCH / DFT-Pi2BPSK / Edge_1RB_Right

Spectrum ] =

Spectrum ]

Ref Lavel 32.00 cBm  Offset 7.57 db Mode auto Sweep Ref Lavel 32.00 6m  Offset 7,57 dB Mode auto Sweep
SGL Count 300/300 SGL Count 300,300
(@1 AugPwr _ (@1 fugPwr )
Thrrit-finnt T o =P "l'li'.'xl‘l"t*au. raks
Line _§PURIOUS_LINE_ABS PAkS 2 FPURTOUS_LINE_ABS PAkS
20 dam
10 dBm - l 10 cBm Iln
. ‘ 10 ¢Bm \
5. LINE_ABS. { |
lI i
-30 o8 llll 30 0B |
10 g8 — - T Il ; 1 E - | T VJI Lo
- ||'l INL\M/JL#W%)‘LJ\..MJ‘L EUL..,A,\..WL. L0 N O e P
-0 dam 60 dam
Btart 1.825 GHz 3002 pis Stop 1,875 GHz Btart 1.885 GHz 3002 pis Stop 1.935 GHz
‘Spurious Emissions ‘spurious Emissions
Hongalow | Rangeup | REW | |__Powerabs | Hangalow | Rangeup | REW | Eraquency |
1.825 GHz 1.000 MHz -36 dBm 1.885 GHz 1.910 Gz 100.000 kHz 190536 GHz
1.850 GHz 50,000 kHz -38.52 dbm 1.911 Ghz 50,000 kHz 1.91000 GHz
1.875 Gz 100,000 kHz 185061 GHz 15,82 dBm 1.838 Gz 1.000 MHz 191101 GHz

Wi &

Cate: 7.JUN 2024 11:59.53

Cate: 7.JUN 2024 120227

LCH / DFT-Pi2BPSK / Outer_Full

HCH / DFT-Pi2BPSK / Outer_Full

Spectrum ]

Ref Lavel 32.00 c8m
SGL Count 300,300

Offset 7.97 db Mode Auto Sweep

Spectrum ]

Ref Lavel 3200 cém
SGL Count 300,300

Offset 7.67 db Mode Auta Sweep

(@1 ughwr [@1 svgPr
etk SRS e
Line _FPURIOUS_LINE_ABS 3 _FPURTOUS_LINE_ABS
20 dBm
10 c@m 10 dBm
10 dBm
LINE_BS,
<30 %8 L (32 o8 1
e e P II |I | e [
40 g8m == 40 dam:
—— =] ™
50 gBm: 50 dem
60 dam -0 dam
Start 1.825 GHz 3002 pis Stop 1,875 GHz Start 1.885 GHz 3002 pis Stop 1.935 GHz
‘spurious Emissions ‘spurious Emissions
Hongalow | Rangeup | REW | Eraguency |__Pawarabs | Abimit | RangeLow | Rangeup | REW | Eraquency |__Pawarabs | Avimit |
25 GHz 1.845 GHz 18 -34.32 dem -21.32 d& 95 GHz 1.910 Gz 180.000 kHz 1.89552 GHz E 4 di
1.850 GHz k] D kHz -37.62 dbm -24.62 db 10 GHz 1.911 Gz 200.000 kHz 1.91022 GHz . -26.60 db
1.878 Ghx 100.000 kM2 0.34 dBm =25.66 dB 11 GHz 1.938 GHz 1.91878 GHz % =22.84 dB

Wi &

Cate: 7.JUN 2024 120015

Cate: 7.JUN 2024 120244

FCC RF Test Report

23/37

LML-R-TCC-201 V1.5



ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7013

LCH/ DFT-QPSK / Edge_1RB_Left

HCH / DFT-QPSK / Edge_1RB_Right

Spectrum ]

Ref Level 32.00 cBm  Offset 7.57 db
SGL Count 300,300

Mode auto Sweep

Spectrum ]

Ref Level 32.00 cém Offset 757 db
SGL Count 300,300

Mode auto Sweep

(@1 ughwr
-k R ane
Line _FPURIOUS_LINE_ABS PURTOUS_LINE_ABS
20 dam
10 c@m 10 dBm {‘
10 gBm T |
5 LINE_ABS. || |
1 |'
-30 g8 |[ 30 08
a e | l | a ! | |
40 gam dam
— X N I 7 il J I v A —
\ |, |
- |f] L PV IO WO, ST \..-n.«wl.i-. L L JVWJ-J\"" A\
60 dam -0 dam
Start 1.825 GHz 3002 pis Stop 1,875 GHz Start 1.885 GHz 3002 pis
‘spurious Emissions ‘spurious Emissions
Hongalow | Rangeup | REW | Eraguency |__Pawarabs | Hangalow | Rangeup | REW | Eraquency |__Pawarabs | Avimit |
25 GHz 1.845 GHz 1.000 MHz 1.84859 GHz -37,83 dem 95 GHz 1.910 Gz 180.000 kHz 1.8053¢ GHz 16,53 dém
49 GHz 1.850 GHz 50.000 kiz 1.85000 GHz -38.11 dbm 10 GHz 1.911 Gz 50.000 kiz 1.91000 GHz -42.14 dbm
£0 GHz 1.878 Ghx 100.000 kM2 1 BE061 GHz 15.45 dBm 11 GHz 1.938 GHz 1.000 MHz 1.91104 GHz =38.04 dBm

Wi &

Cate: 7.JUN 2024 120113

Wi &

Cate: 7.JUN 2024 1203:37

LCH / DFT-QPSK / Outer_Full

HCH / DFT-QPSK / Outer_Full

Spectrum ]

Ref Level 32.00 cBm  Offset 7.57 db
SGL Count 300,300

Mode auto Sweep

Spectrum ]

Ref Level 32.00 cém Offset 757 db
SGL Count 300,300

Mode auto Sweep

(@1 svgPuer (@1 augPwr
Ttk SPURETE SR e
Line _$PURIOUS_LINE_ABS i PURTOUS_LINE_ABS
20 dBm:-
10 dEm: 10 dBm
o -
10 déim:
S_LINE_ABS,
20 dBm: |
-30 g [30 o8 1
e et | [ e I—
40 ¢8| 40 Bl
| 40 e2m— ~ m ]
-50 dBm;
dBm
Start 1.825 GHz 2003 Es HIDE 1.875 GHz Start 1.885 GHz 2003 Es HIDE 1.935 GHz
Spurious Emissions ‘Spurious Emissions
Range low | Rangeup | REW | |__Powerabs | RangeLow | Rangeup | REW | Eraquency |
1.825 GHz 1 -38.20 dém 1.845 GHz GHz 100.000 kHz
49 GHz 1.850 GHz E 0 2 ~39.95 dém 10 GHz 1.911 GHz 300.000 kMz 1.91000 GHz
501 GHz 1875 GHz 100,000 kiz 0.38 dBm 1.511 GHz 1.838 Gz 1.000 Mz 181101 GHz

Wi &

Cate: 7.JUMN 2024 1201:32

Cate: 7.JUN 2024 120353

n2A / 15KHz / 30MHz

LCH / DFT-Pi2BPSK / Edge_1RB_Left

HCH / DFT-Pi2BPSK / Edge_1RB_Right

Spectrum ]

Ref Level 32.00 cBm  Offset 7.57 db
SGL Count 300,300

Mode auto Sweep

Spectrum ]

Ref Level 32.00 cém Offset 757 db
SGL Count 300,300

Mode auto Sweep

(@1 svgPuer (@1 augPwr
etk SRS e
Line _$PURIOUS_LINE_ABS * PURTOUS_|LINE_ABS
20 dém-
10 ¢Bm: 10 gBm
0 a2 T 0 da
| 10 gBm
LINE_ABS, |I |
' f
-30 ¢8I |1 -30 0B
a -, "l !' a |I .
40 S8 1 e T 'L ] 0 dBm: ﬂ + J =
0 Ml v - H———" LS, —
40 dBm -0 dBm
Start 1.82 GHz 2003 Es HtuE 1.88 GHz Start 1.88 GHz 2003 Es HtuE 1.94 GHz
Spurious Emissions Spurious Emisslans
Hangalow | Rangeup | REW | Eraguency |__Pawarabs | Hangalow | Rangeup | REW | Eraquency |__Pawarabs |
20 GHz 1.845 GHz 1.000 MHz 1.8 -37.01 dém a0 GHz 1.91 3 100.000 kHz 1.9 0 GHz 15.84 dém
1.850 GHz 50.000 kMz 18 5l ~29.35 dém 10 GHz 1.91 iz 50.000 kMz 19 0 GHz =30.71 dém s
1.880 GHz 100,000 kHz 1 BE0S4 GHz 15.73 dBm 511 GHz 1.940 GHz 1 191101 GHz -37.70 dbm -24.70 db

Wi &

Cate: 7.JUN 2024 120458

Wi &

Cate: 7.JUN 2024 120740

FCC RF Test Report

24 /37

LML-R-TCC-201 V1.5




ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7013

LCH / DFT-Pi2BPSK / Outer_Full

HCH / DFT-Pi2BPSK / Outer_Full

Spectrum ]

Ref Level 32.00 cBm  Offset 7.57 db
SGL Count 300,300

Mode auto Sweep

Spectrum ]

Ref Level 32.00 cém Offset 757 db
SGL Count 300,300

Mode auto Sweep

Cate: 7.JUMN 2024 120521

(@1 svgPuer (@1 augPwr
-k T LR T o TAES T
Line _$PURIOUS_LINE_ABS TRPURTOUE_LINE_ABS Paks
20 dém-
10 ¢Bm: . . 10 d@rm . .
0 . - -—m-s&] T,.u-w.;m.“ 7 .-...,..]
. . 10 gBm . .
S _LINE_ABS, I
20 dBm: | 20 dBm:-
-30 ¢8I i
o gt b
40 gBm——— e —
-50 cBm:
40 dBm
Start 1.82 GHz 2003 Es HtuE 1.88 GHz Start 1.88 GHz 2003 Es HtuE 1.94 GHz
Spurious Emissions Spurious Emisslans
Hangalow | Rangeup | HAW | Ersquency |___Povearabs | Hangalow | Rangeup | HAW | Eraquency | Poverabs |
1.845 GHz -38.95 dém 1.910 GHz 1.90247 GHz -0.83 dém
1.850 GHz 000 kMz ) =38.07 dém 1.911 GHz 1.91001 GHz =40.17 dém ~27.17 d&
1.880 GHz 100,000 kiz 1 87033 GHz -0.64 dBm 1.940 GHz 1.81107 GHz -37.07 dbm -24.07 db

Cate: 7.JUN 2024 120757

LCH/ DFT-QPSK / Edge_1RB_Left

HCH / DFT-QPSK / Edge_1RB_Right

Spectrum

1

Spectrum ]

Ref Level 32.00 cem

Offsat 7.57 db

Mode auto Sweep

Cate: 7.JUN 2024 120519

Ref Level 32.00 cBm  Offset 7.57 db Mode auto Sweep
SGL Count 300/300 SGL Count 300,300
(@1 2ughwr (@1 ugPer
etk ¥ PRSI TR 2 T
Line _FPURIOUS_LINE_ABS = Line _FRURTOUS_LINE_ABS
20 dam 20 dém
10 c@m T T 10 dBm . .
oda t o de
T it T -10 dBm . .
5 LINE_ABS. | /]
|| 20 d8im |I
-30 g8 r| -30 81
a e a J P,
40 gam: —— \N IL liu g8m i Fi T
& ” ; | |'|,, | - o] Atber!
50 gBm: -s0 dery
-0 dBm 60 dam
Start 1.82 GHz 3002 pis Stop 1.88 GHz Start 1.88 GHz 3002 pis Stop 1.94 GHz
‘spurious Emissions ‘spurious Emissions
Hangalow | Rangeup | REW | Eraguency |__Pawarabs | Abimit | RangeLow | Rangeup | REW | Eraquency |__Pawarabs | Avimit |
1.845 GHz 1.000 MHz -37.48 dém 4 1.880 GHz 1.910 Gz 100.000 kHz 180530 GHz 15.40 dBm -10.40 da
1.850 GHz 50,000 kHz 1.85000 GHz -25.31 dbm 510 GHz 1.911 Ghz 50,000 kHz 1.91000 GHz -18.56 db
1.880 Ghz 100.000 kHz 1.88070 GHz 15.62 dBm 1.511 GHz 1.940 GHz 1.000 MHz 1.91101 GHz =37.68 dBm =24.68 dB

Cate: 7.JUN 2024 1208:58

LCH / DFT-QPSK / Outer_Full

HCH / DFT-QPSK / Outer_Full

Spectrum ]
Ref Lavel 32.00 cBm  Offset 7,57 dB

Mode auto Sweep

Spectrum ] =

Ref Level 32.00 cém Offset 757 db Mode auto Sweep
SGL Count 300,300

SGL Count 300,300
[@1 AvgPwr (@1 fugPwr
etk Tap ¥ SRS e TAES T
Line _FPURIOUS_LINE_ABS PARE “Line _FPURTOUS_LINE_ABS. paks
20 dam 20 dém
10 c@m T T 10 dBm . .
0 b EPPT: ¥ e W ey r— pr-cL - L w—— |
-10 gBm: 1 T 10 dBm T l 1
RIOUS_LINE_ABS.
dEm 120 dam
-30 68 }a0 g8
40 g8 — | 40 c8m —
o dem—— o
50 gBm: 50 dem
-0 dBm 60 dam
Start 1.82 GHz Stop 1.88 GHz Start 1.88 GHz 3002 pis Stop 1.94 GHz
‘spurious Emissions ‘spurious Emissions
Hangalow | Rangeup | ncy |__Pawarabs | Abimit | Hangalow | Rangeup | REW | Eraguency |__Pawarabs |
1.845 GHz 833 GHz -37.22 dem -24.22 da 0 GHz 1.910 Gz 100.000 kHz 185768 GHz -0.50 dBm
1.850 GHz 200,000 kHz 184598 GHz -40.04 dbm -27.04 d 0 GHz 1.911 Ghz 200,000 kHz 1.91001 GHz -40.00 dbm -27.00 d
1.880 Ghz 100.000 kHz 1 86359 GHz =0.66 dBm =20.66 dB 1.511 GHz 1.940 Ghz 00 MHz 1.91104 GHz =37.70 dBm =24.70 db

Cate: 7.JUMN 2024 120538

Cate: 7.JUN 2024 120914

FCC RF Test Report

25/37

LML-R-TCC-201 V1.5




ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7013

n2A / 15KHz / 35MHz

LCH/ DFT-Pi2BPSK / Edge_1RB_Left

HCH / DFT-Pi2BPSK / Edge_1RB_Right

Spectrum ]

Ref Level 32.00 cBm  Offset 7.57 db
SGL Count 300,300

Mode auto Sweep

Spectrum ]

Ref Level 32.00 cém Offset 757 db
SGL Count 300,300

Mode auto Sweep

(@1 2ughwr

(@1 ugPer

Ttk LIRS ane
Line _FPURIOUS_| INE_ABS 2 BPURTOUS_| INE_ABS.
20 dam
10 c@m 10 dBm
-10 dBm 1
5. LINE_2B5, |I
|| 20 dam:
-30 g8 -30 81 |I
' I | |
10 g8 AL S— 1 T f — iial
- \'»\- A L.—’mh I!i \ ll 4%.41..,.#.—.‘«»«#}
-0 dam £0 dBm
Start 1.818 GHz 3003 pts Stop 1.885 GHz Blart 1.875 GHz 3003 pts Stop 1.945 GHz
‘Spurious Emissions ‘Spurious Emissions
Range Low | Rangeup | REW | |__Powerabs | Abimit | RangeLow | Rangeup | REW | Eraquency |__Powerabs | Alimit |
1.845 Ghz 1.600 MHz 184159 GHz -3#.60 dBm 75 GHz 141 100.000 kHz 1.80532 GHz 15.77 dBm
1.850 GHz 50.000 kiz 1.85000 GHz 26,65 dbm 10 GHz 181 50.000 kiz 1.81000 GHz -26.10 dbm
1.888 Ghr 100.000 kHz 1.85068 GHz 19,76 dBm 11 GHz 1.945 Ghz 1.000 M-z 1.91781 GHz =36.59 dBm

Cate: 7.JUMN 2024 121012

Cate: 7.JUN 2024 121248

LCH / DFT-Pi2BPSK / Outer_Full

HCH / DFT-Pi2BPSK / Outer_Full

Spectrum ]

Ref Level 32.00 cBm  Offset 7.57 db
SGL Count 300,300

Mode auto Sweep

Spectrum ]

Ref Level 32.00 cém Offset 757 db
SGL Count 300,300

Mode auto Sweep

(@1 AugPwr (@1 fugPwr
Thrrit-finnt T o PR 1‘11]1-‘5.*%. raks
Line _FPURIOUS_LINE_ABS paks J 2 FPURTOUS_LINE_ABS paks
20 dam
10 c@m 10 dBm
oda F ¥ L
T +10 dBm l
5. LINE_ABS.
-30 g8 -30 d81
1
-
40 28 — aer 40 gam !
) N
50 gBm: 50 dem
-0 dBm 60 dam
Btart 1.815 GHz Stop 1,885 GHz Btart 1.875 GHz 3002 pis Stop 1.945 GHz
‘spurious Emissions ‘spurious Emissions
Range Low | Rangeup | REW |__Powarabs | RangeLow | Rangeup | REW |
1.815 GHz 1.845 GHz 1.000 MHz 184898 GHz .03 dem 1.875 GHz 1.910 Gz 100.000 kHz
1.850 GHz £00.000 kHz 184599 GHz 46 dim 1.911 Ghz £00.000 kHz
1.888 Ghr 100.000 kHz 1 BEEAS GHz 10 dBm 1.945 Ghz 1.000 MHz

Wi &

Cate: 7.JUN 2024 121034

Cate: 7.JUN 2024 1213.05

LCH / DFT-QPSK / Edge_1RB_Left

HCH / DFT-QPSK / Edge_1RB_Right

Spectrum ]

Ref Level 32.00 cBm  Offset 7.57 db
SGL Count 300,300

Mode auto Sweep

Spectrum ]

Ref Level 32.00 cém Offset 757 db
SGL Count 300,300

Mode auto Sweep

(@1 2ughwr
Thrrit ik
Line _§PURIOUS

NE_ABS

20 dBm:

10 cBm

(@1 AvgPwr
SRS e
¢ _FPUHTOUS_LINE_ABS

LINE_ABS, 1 |

-30 g8
10 g8 o e | S |_ ! T
Mot Lh, I, Mookt I
50 gBm:
-0 dam
Start 1.818 GHz 3003 pts Stop 1.885 GHz
‘Spurious Emissions
Hangalow | Rangeup | REW | |__Powerabs | Avimit__|
15 GHz 1.845 Ghz 1.600 MHz 184171 GHz -34.53 dBm
1.850 GHz 50.000 kiz 1.85000 GHz 26,53 dbm
1.888 Ghr 100.000 kHz 19,30 dBm

30 08 I’
|||u E ] .
gt -IL...M MMLNHWW
-0 ¢Bm
Blart 1.875 GHz 3003 pts Stop 1.945 GHz
‘Spurious Emissions
Hangalow | Rangeup | REW | Eraquency |__Powarabs |
75 GHz 1.910 Ghz 100.000 kHz 16
10 GHz 181

iz 50.000 kiHz
511 GHz 1.948 Ghz 1

Wi &

Cate: 7.JUN 2024 121127

Cate: 7.JUN 2024 121405

FCC RF Test Report

26 /37

LML-R-TCC-201 V1.5




ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7013

LCH / DFT-QPSK / Outer_Full

HCH / DFT-QPSK / Outer_Full

Spectrum

1

1 G

Spectrum

Ref Level 32.00 cBm  Offset 7.57 db Mode auto Sweep Ref Level 32.00 cém Offset 757 db Mode auto Sweep
SGL Count 300/300 SGL Count 300/300
(@1 ughwr
-k TRk ¥ e T o T
Line _FPURIOUS_LINE_ABS Paks FPURTOUS_LINE_ABS
20 dam.
10 c@m T T 10 dBm . .
o de b o gern
. [ . 1 +10 dBm T 1 T
JOUS_ LINE_ABS.
8 | 20 dam
-30 g8 -30 d81
40 28 ~ - 2 - 40 dEm t B —
] e
50 gBm: 50 dem
-0 dam -0 dam
Start 1.815 GHz 3003 pts Stop 1.885 GHz Start 1.875 GHe 3003 pts Stop 1.945 GHz
‘Spurious Emissions ‘Spurious Emissions
Hangalow | Rangeup | HAW | Ersquency | |__Rangeup | HAW | Ersquency | Powarabs | atimit |
1.815 GHz 1.845 Ghz . 184852 1.910 GHz 100.000 kHz 3167 dB
1.850 GHz £00.000 kHz 184597 GHz 1.911 GHz £00.000 kHz -26.66 di
1.888 Ghr 100.000 kHz 187121 GHz 1.948 GHz 1.000 MHz 1.91115 GHz =24.60 dB

Cate: 7.JUN 2024 121147

Cate: 7.JUN 2024 121421

n2A / 15KHz

[ 4A0MHz

LCH / DFT-Pi2BPSK / Edge_1RB_Left

HCH / DFT-Pi2BPSK / Edge_1RB_Right

Spectrum

1

Spectrum ]
Ref Level 32.00 cBm  Offset 7.57 db Mode Auto Sweep Ref Level 32.00 cém Offset 757 db Mode auto Sweep
SGL Count 300/300 SGL Count 300,300
(@1 AugPwr _ _ (@1 fugPwr _ _
etk Tap ¥ PRSI TR 2 TAES T
Line _FPURIOUS_LINE_ABS paks i CFPURTOUS_LINE_ABS paks
20 dam
10 c@m T T 10 dBm . .
. . -10 gBm . . .
5 LINE_ABS. ||
20 d8im
' f
-30 g8 |5
40 gam: A \.JL ‘I ( { ,J S
! ] ‘ MY
50 dBm L el 2 | =
-0 dBm
Start 1.81 GHz 3002 pis Stop 1.89 GHz Start 1.87 GHz 3002 pis
‘spurious Emissions ‘spurious Emissions
Hongalow | Rangeup | REW | Ersquency |__Powerabs | Aimit | Hangalow | Rangeup | HAW | Eraquency |
1.845 GHz . 184894 GHzZ -36.36 dBm 1.910 Gz
1.850 GHz 0.000 kHz 1.85000 GHz -26.27 dbm 1.911 Ghz -20.5% dbm
1.890 Ghz 100.000 kHz 1.88062 GHz 19,61 dBm 1.950 Ghz 1.91102 GHz =36.50 dBm

Cate: 7.JUN 2024 121528

Wi &

Cate: 7.JUN 2024 1218:04

LCH / DFT-Pi2BPSK / Outer_Full

HCH / DFT-Pi2BPSK / Outer_Full

1

Spectrum

Spectrurm ]
Ref Lavel 32.00 cBm  Offset 7,57 dB Mode Auto Sweep Ref Lavel 32.00 c8m  Offset 7.57 g6 Mode Auto Sweep
SGL Count 300/300 SGL Count_300/300
(@1 svgPuer (@1 augPwr
Ttk f O ane T
Line _$PURIOUS_LINE_ABS PURTOUS_LINE_ABS
20 dém-
10 ¢Bm: . . . -
o " Com— A i
. . 10 gBm . .
S_LINE_ABS,
20 dBm:
-30 ¢8I -30 0B
10 g8 - — 40 28 W\._
-50 cBm: 50 gBm
40 dBm -0 dBm
Start 1.81 GHz 2003 Es HQDE 1.89 GHz Start 1.87 GHz 2003 Es
Spurious Emissions Spurious Emisslans
Hongalow | Rangeup | HAW | Ersquency | Povearabs | Hangalow | Rangeup | HAW | Ersquency |
1.845 GHz 1. 1.84898 GHz -38.87 dBm 1.910 GHz 100.000 kHz 18 0 GHz
1.850 GHz £00.000 kMz 184599 GHz 2 2 dim 1.911 GHz £00.000 kMz 1.91000 GHz
1.890 GHz 100,000 kb2 1 87328 GHz 1.950 GHz 1.000 bz 181846 GHz

Cate: 7.JUN 2024 121550

Cate: 7.JUN 2024 1218:21

FCC RF Test Report

27 /37

LML-R-TCC-201 V1.5




ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7013

LCH/ DFT-QPSK / Edge_1RB_Left

HCH / DFT-QPSK / Edge_1RB_Right

Spectrum ] o Spectrum ] o
Ref Level 32.00 cBm  Offset 7.57 db Mode auto Sweep Ref Level 32.00 cém Offset 757 db Mode auto Sweep
SGL Count 300/300 SGL Count 300,300
(@1 ughwr [@1 svgPr
Ttk TR LR T o
Line _FPURIOUS_LINE_ABS PARE e _BPURTOUS_LINE_ABS
20 dam
10 c@m 10 dBm
-10 dBm e
5. LINE_ABS. ||
20 d8im T
| .
-30 g8 ]l -30 81 I
| |
=0 = — AU \'UIL-W | | _.i 4 B i l | = ——s
| » Li
50 gBm: ! = = s | g < 4
-0 dBm 60 dam
Start 1.81 GHz 3002 pis Stop 1.89 GHz Start 1.87 GHz 3002 pis Stop 1.95 GHz
‘spurious Emissions ‘spurious Emissions
Hongalow | Rangeup | REW | Eraguency |__Pawarabs | Abimit | RangeLow | Rangeup | REW | Eraquency |__Pawarabs | Avimit |
1.845 GHz L. 184898 GHz -37.41 dém -24.41 da 1.910 Gz 100.000 kHz 190534 GHz 15.62 dBm i d
1.850 GHz 1.85000 GHz -27.78 dbm .78 di 1.911 Ghz 50,000 kHz 1.91000 GHz -25.39 dbm 9 d
1.890 Ghz 1 BE046 GHz 19,32 dBm =10.68 dB 1.511 GHz 1.950 GHz 1.000 MHz 1.91102 GHz =37.04 dBm =24.06 dB

Cate: 7.JUN 2024 121649

Cate: 7.JUN 2024 1219:18

LCH / DFT-QPSK / Outer_Full

HCH / DFT-QPSK / Outer_Full

Spectrum ] o Spectrum ] o
Ref Level 32.00 cBm  Offset 7.57 db Mode auto Sweep Ref Level 32.00 cém Offset 757 db Mode auto Sweep
SGL Count 300/300 S5L Count 3004300
(@1 AugPwr (@1 fugPwr
Thrrit-finnt T o PR 1‘11]1-‘5.*%. raks
Line _FPURIOUS_LINE_ABS paks = Line _FRURTOUS_LINE_ABS paks
20 dam 20 dém
10 c@m 10 dBm
oda p e " | - FRROR Y )
5 LINE_ABS. 1 l
T
30 <8 30 08
i
40 g8 — 40 gam e
50 gBm: 50 dem
-0 dBm 60 dam
Start 1.81 GHz 3002 pis Stop 1.89 GHz Start 1.87 GHz 3002 pis Stop 1.95 GHz
‘spurious Emissions ‘spurious Emissions
Hongalow | Rangeup | BBW | |__Powerabs | Abimit | Hangalow | Rangeup | REW | Eraquency |__Pawarabs |
1.845 GHz 1.0 184840 GHz -37.78 dém -24.78 dB 1.910 Gz 100.000 kHz 187108 GHz 27 dém
1.850 GHz 184599 GHz 7.31 dbm -24.31 d 1.911 Ghz 2 1.91002 GHz -34.59 dbm K
1.890 Ghz 1.87204 GHz =2.02 dBm =32.02 db 1.511 GHz 1.950 GHz 1.91137 GHz =38.02 dBm =26.02 dB

Cate: 7.JUN 2024 121709

Cate: 7.JUN 2024 1219:34
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6. Conducted Spurious Emission
6.1. Test Plots

n2A / 15KHz / 5MHz

LCH / DFT-Pi2BPSK / Edge_1RB_Left

LCH / DFT-QPSK / Edge_1RB_Left

Spectrum ]

Ref Lavel 30.00 cBm

Offset 7.97 db

Mode auto Sweep

Spectrum ]

Ref Level 30.00 cem

Offsat 7.57 db

Mode auto Sweep

SGL Count 30,30 SGL Count 30430
(@1 fugPuer _ . _
Limit Gheck PARS
20 abpe_kouBIous | e an INE_sn: paks
10 dBém
-10 dBm T T T T
<20 dBm <20 dBm
SPURIOLIS_LINE . . A SPURIOUS,_LINE T = A L h
40 di 40 o
e aE
=40 dam ~80 dBm
Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emissions, Spurious Emissions
Rangs Lo Range Up | BB | Froquency Poveer Abs | ALimit | Rangs Lo Range Up | BB | Fraquency | Powerabs | Alimit |
9,000 kHz 150,000 kHz 1.000 kHz 12,16833 kHz 2,72 dbm 25,72 db 9,000 kHz 150.000 khz 1.000 kHz 3.07043 kHz 62,2 dbm
150,000 krz 30.000 Mhz 10.000 kHz 2530332 MHz 150,000 kHz 30.000 MKz 10.000 kHz 23.60357 MHz -56,53 dbm
30,000 MHZ 1.000 GHz 767.91708 MHz 30.000 MHz 1.000 GHz 100.000 kHz 878.38661 MHz -45.39 dim
000 GHz 1.848 GHz 1.84573 Gl 1.848 GHz 73 GHz -26.79 dBm
48 GHz 1.912 GHz 1.85040 GHz 1.912 Ghz 53 GHz 1 diém
1.912 GMz 12.750 GHz 6.14570 GHz 1.912 GHz 12.750 GHz 17005 GHz ~31.61 dém
12,750 GHz 13,100 GHz 16 25582 GHz 12,750 GHz 13.100 Ghz 16 27423 GHz -25.56 dBm

Cate: 7.JUN 2024 1222008

Cate: 7.JUN 2024 1220036

MCH / DFT-Pi2BPSK / Edge_1RB_Left

MCH / DFT-QPSK / Edge_1RB_Left

Spectrum ]

Spectrum ]

Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB Mode AUt Sweep
SGL Count 30,30 SGL Count 30430
(@1 fugPuer . ~ (@1 fugPwr_ . _
Limit Gheck PARS Limit Ghe PARS
20 abpe_RouBIOus | INE an pals S BOURIOUS |INE an: pals
10 dBém 10 dBm
-10 dBm 1 1 =10 dBm T T
<20 dBm <20 dBm
SPURIOUS_LINE_ABS. —y—+ — NP R 5. LINE_ABS, T e - | e
10
[0
40 dBm 40 dam
Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emission Spurious Emissions
Rongelow | Rangeup | [3 Poveer Abs | ALimit | Rangs Lo Range Up | BB | Froquency | Povesr Abs | Alimit |
9,000 kHz 150,000 kHz 10.33816 kHz 2,50 dbm 25,90 db 9,000 kHz 150.000 khz 1.000 kHz 15.26623 kHz 62,03 dbm
150,000 krz 30.000 Mhz 22,23184 MHz -56,59 dBm -33.59 dB 150,000 kHz 30.000 MKz 10.000 kHz 2530332 MHz -56,52 dbm
30,000 MHZ 1.000 GHz 770.62418 MHz -45.43 dim -32.43 di 000 MHz 1.000 GHz 100.000 kHz 873.54146 MHz -45.42 dBm
1.848 1.32404 Gl -24.24 dB 1.848 GHz GHz
1912 187776 GHz -22.48 db 1.912 Ghz 02 GHz
12.750 Gl 697191 GHz .48 di 12.750 GHz 12.26393 GHz
12,750 GHz 19.100 G 18.26772 GHz .30 d 12,750 GHz 13.100 Ghz 16 20216 GHz

Cate: 7.JUMN 2024 122101

Cate: 7.JUN 2024 1221:27

HCH / DFT-Pi2BPSK / Edge_1RB_Left

HCH / DFT-QPSK / Edge_1RB_Left

Spectrum ]

Spectrum ]

Ref Lavel 30.00 5Br  Offset 7.97 d6 Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB Mode AUt Sweep
SGL Count 30,30 GL Count 30/
(@1 fugPuer ~ (@1 fugPwr_ _
Limit Gheck Limit Check
20 chbpe—Roupone |ive an hppe BOURLAIE | INE sn
10 dBém 10 dBm
=10 d8m— T T T T
<20 dBm I
o 5 A — —t Fe e A ik
50 8 48|
40 dam 40 dBm
Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emissions, Spurious Emissions
Range Love Range Up | BwW | Frequency Poweer Abs | atimit | Range Love Range Up | RBW | Froquency | PowerAbs | atimit |
9,000 kHz 150,000 kHz 1.000 kHz 3.07041 kHz 25,01 db 9,000 kHz 150.000 khz 1.000 kHz 14.20222 kHz £3,00 dim 30,00 db
150,000 kHz 30.000 Mhz 10.000 kriz 24,2894 MHzZ -34.15 dB 150,000 kHz 30.000 MKz 10.000 kiz 22,20202 MHZ -56,85 dBm
30,000 MHZ 1.000 GHz 100.000 kHz A08. 61638 MHZ -32.39 d@ 30,000 MHZ 1.000 GHz 100.000 kHz 835. 74925 MHz -45. 44 dBm
000 GHz 1.848 GHz 1.44010 G -24.04 di 1.848 GHz 000 MHz 1.75439 GHz -37.15 dBém
48 GHz 1.912 GHz 1.90525 GHz -22.96 dB 1.912 Ghz 1.90832 GHz
1.912 GMz 12.750 GHz 12.24226 GHz 1.912 GMz 12.750 GHz 12.57642 GHz =
12,750 GHz 13,100 GHz 1630503 GHz 12,750 GHz 13.100 Ghz 1623709 GHz -30.02 dBm

Cate: 7.JUMN 2024 122151

Cate: 7.JUN 2024 122218
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n2A / 15KHz / 10MHz

LCH/ DFT-Pi2BPSK / Edge_1RB_Left

LCH / DFT-QPSK / Edge_1RB_Left

Spectrum ] Spectrum ]
Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB Mode AUt Sweep
SGL Count 30,30 SGL Count 30/
@1 Avgh _ . . . .
Lirmit Gheck Lirmit Gheck PAfS
20 ghbpe—RURIOUS §INE s bOURIOUS | INE AR mafs
10 dBém
=10 dBm dEm
<20 dBm <20 dBm
— = - —— —t - Aotk
40 dBm =40 dam:
Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emissions, Spurious Emissions
Range Lo Range Up | RBW | 3 | Powerabs | atimit | Range Lo Ronge Up | RBW | Fraquency PowerAbs | atimit |
9,000 kHz | 150,000 kHz 1.000 kHz 1245105 kHz | 2,59 dbm 25,59 db 9,000 kHz | 150,000 khz 1.000 kHz 3.07043 kHz | 2,59 dbm 25,59 db
150,000 kHz 30.000 MKz 10.000 kiz 164.91009 kHz 150,000 kHz 30.000 MKz 10.000 kiz 27,58714 MHz -57,11 dBm
30,000 MHZ 1.000 GHz 0 30,000 MHZ 1.000 GHz 100.000 kHz 89486014 MHz -45. 46 dBm
1.848 GHz 1.84673 GHz 1.848 GHz 000 MHz -29.76 dBm
1.912 GHz 1.850464 GHz 1.912 Ghz 22. Bm
1.912 GMz 12.750 GHz 12.48863 Gz =31.56 diém 1.912 GMz 12.750 GHz 11.159458 GHz 31.50 deém
12,750 GHz 13,100 GHz 18 26851 GHz -25.84 dBm 12,750 GHz 13.100 Ghz 16.26677 GHz -25.83 dBm

Cate: 7.JUMN 2024 122247

Cate: 7.JUN 2024 122314

MCH / DFT-Pi2BPSK / Edge_1RB_Left

MCH / DFT-QPSK / Edge_1RB_Left

Spectrum ] Spectrum ]
Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB Mode AUt Sweep
SGL Count 30,30 SGL Count 30,3
(@1 vgPuer (@1 augPwr
Limit Gheck PARS Lirnit Ghe PARS
20 ahbpe—fouRIOUS §Ine s mafs bppeROURIOUS | INE AR mafs
10 dBém 10 dBm
=10 dBm
<20 dBm dEm
5_LINE_ABS, —t 2 o e a SR ——t ™ - e
40 :“
50 del B
=40 dam: -840 dBm:
Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emission Spurious Emissions
Range Low | Rangeup | Fraquency | Powerabs | atimit | Range Low | Rangeup | RBW | 3 | Powesrabs | atimit |
9,000 kHz | 150,000 kHz 13,5752 kHz | 2,52 dbm 25,92 db 9,000 kHz | 150,000 khz 1.000 kHz 12.02047 kHz | & dbm 20,36 db
150,000 kHz 30.000 Mhz 2165508 MHz -57,23 dBm 150,000 kHz 30.000 MKz 10.000 kHz 23.99123 MHz -57,11 dBm 34,11 dB
30,000 MHZ 1.000 GHz 907.45754 MHz -45.44 dBm 30,000 MHZ 1.000 GHz 100.000 kHz 91714785 MHz 45, dBm =
00 GHz 1.848 GHz 1.72559 GHz .50 dBm 1.848 GHz 36,48 dBm
48 GHz 1.912 GHz 1.87540 GHz A4 dBm 1.912 Ghz & dim
12 Gz 12.750 GHz 12.52620 GHz £4 dim 12.750 GHz 12.53271 GHz 1 dem
12,750 GHz 13,100 GHz 1630058 GHz -26.71 dBm 12,750 GHz 13.100 Ghz 16.28249 GHz -30.11 dBm

Cate: 7.JUMN 2024 122340

Cate: 7.JUN 2024 122407

HCH / DFT-Pi2BPSK / Edge_1RB_Left

HCH / DFT-QPSK / Edge_1RB_Left

Spectrum ] Spectrum ]
Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB Mode AUt Sweep
SGL Count 30,30 SGL Count 30,3
(@1 fugPuer _ . _
Limit Gheck PARS
20 ahbpe—RouRIous §ine s INE an! mafs
10 dBém
5. LINE_ABS, —t s T e —t — - " ——
40 i
=5
40 dBm 40 dam:
Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emissions, Spurious Emissions
Rangs Lo Range Up | BB | Froquency | Povesr Abs | Abimit | Rongs Love | Rengeup | BB | Fraquency | Powerabs | Alimit |
9,000 kHz | 150,000 kHz 1.000 kHz 11.18332 kHz | 30,20 db 9,000 kHz | 150,000 khz 1.000 kHz 11.74875 kHz | 62,52 dbm
150,000 kHz 30.000 Mhz 10.000 kHz 29.65707 MHz -33.86 dB 150,000 kHz 30.000 MKz 10.000 kiz 2950797 MHz -56,85 dbm
1.000 GHz 100.000 kHz 927.80719 MHz 30,000 MHZ 1.000 GHz 100.000 kHz 6T 46 MHz -45.59 dim
1.848 GHz 00 MHz 1.75439 GHz 1.848 GHz 0 MHz 1.29184 GHz dim
1.912 GHz a0 MHz 1.900464 GHz 1.912 Ghz 0 MHz 1.90052 GHz % dém
1.912 GMz 12.750 GHz 11.22243 GHz 1.912 GMz 12.750 GHz 11.1B8161 GHz 1.59 dem
12,750 GHz 13,100 GHz 16 22163 GHz -25.54 dBm 12,750 GHz 13.100 Ghz 16 30638 GHz -25.84 dBm

Cate: 7.JUN 2024 122433

Cate: 7.JUN 2024 122537
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n2A / 15KHz / 15MHz

LCH / DFT-Pi2BPSK / Edge_1RB_Left LCH / DFT-QPSK / Edge_1RB_Left
Spectrum ] Spectrum ] =
Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB Mode AUt Sweep
SGL Count 30,30 SGL Count 30/
(@1 vgPuer ~ (@1 fugPwr_ . _
Lirmit Gheck Lirmit Gheck PAfS
20 ghbpe—fRuRIOUS §ine s bppe_bpURIOUS §INE sn mafs
10 dBém 10 dBm
=10 dBm
<20 dBm
LS _LINE_ABS, —t e P 1 —— LI —t - A e
W g’y
40 o 40 o
[0 EE
40 dBm =40 dam:
Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emissions, Spurious Emissions
Range Low | Rangeup | RBW | 3 | Powerabs | atimit | Range Low | Rangeup | RBW | 3 | Powerabs | atimit |
9,000 kHz | 150,000 kHz 1.000 kHz 11.04246 kHz | 62,75 dbm 25,75 db 9,000 kHz | 150,000 khz 1.000 kHz 11.04245 kHz | 62,55 dbm 25,55 db
150,000 kHz 30.000 Mhz 10.000 kHz 28,28534 MHzZ 57 dBm 150,000 kHz 30.000 MKz 10.000 kiz 21,55346 MHz -57,17 dbm 34,17 d
30,000 MHZ 1.000 GHz 100.000 kHz B49.31568 MHz 52 dBm 30,000 MHZ 1.000 GHz 100.000 kHz 97916583 MHz -45.51 dBm
000 GHz 1.848 GHz 1.84573 GHz .90 dBm 1.848 GHz 000 MHz 73 GHz -30.76 dém
48 GHz 1.912 GHz 1.85053 GHz .54 dém 1.912 Ghz 59 GHz 22.2 Bm
1.912 GMz 12.750 GHz 12.56161 Gz ~31.59 deém 1.912 GMz 12.750 GHz 11.20040 GHz 31.71 dém
12,750 GHz 13,100 GHz 15 BE420 GHz -30.20 dBm 12,750 GHz 13.100 Ghz 1630217 GHz -25.54 dBm
L i J L i J
Date: 7.JUN 024 122612 Cate: 7.JUN 2024 122538
MCH / DFT-Pi2BPSK / Edge_1RB_Left MCH / DFT-QPSK / Edge_1RB_Left
Spectrum ] Spectrum ]
Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB Mode AUt Sweep
SGL Count 30,30 SGL Count 30,3
(@1 fugPuer . ~ (@1 fugPwr_ . _
Limit Gheck PARS Lirmit Ghe PARS
20 ghbpe—RURIOUS §INE s mafs 20 ehpe—BEUBTOALG }INE AR paks
10 dBém 10 dBm
=10 dBm
<20 dBm
SPURIOUS —— 5 = Ao —t = Al
40 :“
40 dBm =40 dam;
Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emission Spurious Emissions
Rongelow | Rangeup | ROV | F | Povesr Abs | Abimit | Rongelow | Rangeup | ROV | Fragquency | Povesr Abs | Aimit |
9,000 kHz | 150,000 kHz 1.000 kHz 10.33816 kHz | 2,59 dbm 25,39 db 9,000 kHz | 150,000 khz 1.000 kHz 2.63387 KRz | 2 dbm 20,62 db
150,000 kHz 30.000 Mhz 10.000 kHz 21,5326 MHz -56,51 dBm -33.51 dB 150,000 kHz 30.000 MKz 10.000 kHz 2676451 MHz -57,24 dBm
30,000 MHZ 1.000 GHz 100.000 kHz B67.72727 MHz -32.41 di@ 30,000 MHZ 1.000 GHz 100.000 kHz B66. 75824 MHz -45.54 dim
1.848 GHz 1.43586 GHz -24.13 di 0 GHz 1.848 GHz 1.36809 GHz -36.70 dBm
1.912 GHz 1.873164 GHz -22.91d8 8 GHz 1.912 Ghz 1.87314 GHz 22.19 dém
12.750 GHz 10.53487 GHz L85 di 2 GMz 12.750 GHz 11.25603 GHz = % dim
12,750 GHz 13,100 GHz 1623137 GHz 52 di 12,750 GHz 13.100 Ghz 16 28439 GHz -30.04 dBm
Date: 7.JUN 024 122705 Cate: 7.JUN 2024 1227:32
HCH / DFT-Pi2BPSK / Edge_1RB_Left HCH / DFT-QPSK / Edge_1RB_Left
Spectrum ] Spectrum ] =
Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB Mode AUt Sweep
SGL Count 30,30 SGL Count 30,3
@1 AvgPw T_ . . .
Limit Gheck PARS
20 ghbpe—REURIOUS §INE s INE an! mafs
10 dBém
-10 dBm—j =10 dBm
<20 dBm
5. LINE_ABS, —1 - = B —— s " Agbing ———
40 o
=40 dam: =80 dBm:
Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emissions, Spurious Emissions
Rongelow | Rangeup | ROV | Fraguency | Powerabs | Alimit | Rangs Low | Rangeup | REW | Fraguency | Povesr Abs | Aimit |
9,000 kHz | 150,000 kHz 1.000 kHz 11.18332 kHz | 2,64 dbm 25,64 db 9,000 kHz | 150,000 khz 1.000 kHz 11,6503 kHz | 25,52 db
150,000 kHz 30.000 MKz 10.000 kHz 2774356 MHz -34.03 dB 150,000 kHz 30.000 MKz 10.000 kHz 21,54598 MHz -33.9
1.000 GHz 100.000 kHz 93455041 MHz 30,000 MHZ 1.000 GHz 100.000 kHz 940, 40460 MHz
1.848 GHz 00 MHz 1.73860 GHz 1.848 GHz 0 MHz 1.70525 GHz
1.912 GHz a0 MHz 1.85540 GHz 1.912 Ghz 0 MHz 1.85540 GHz
1.912 GMz 12.750 GHz 12.53054 GHz 1.912 GMz 12.750 GHz 1245224 GHz 31
12,750 GHz 13,100 GHz 16 27455 GHz 12,750 GHz 13.100 Ghz 16 25010 GHz -25.53 dBm
Date: 7.JUN 024 122758 Cate: 7.JUN 2024 1229:03
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n2A / 15KHz / 20MHz

LCH/ DFT-Pi2BPSK / Edge_1RB_Left

LCH/ DFT-QPSK /Edge_1RB_Left

Spectrum ] Spectrum ] =
Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB Mode AUt Sweep
SGL Count 30,30 SGL Count 30/
(@1 fugPuer ~ (@1 augPwr . _
Lirmit Gheck Lirmit * PAES
20 ghbpe—RURIOUS §INE s bppe_fouRIous §ine s mafs
10 dBém 10 dBm
=10 dBm
<20 dBm
5_LINE_ABS, —t- 5 = s LI — — = i PP
il 40 o
[0 5 o
40 dBm =40 dam;
Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emissions, Spurious Emissions
Range Lo Range Up | B | Fraquency | Powerabs | atimit | Range Lo Ronge Up | RBW | Fraquency | Powerabs | atimit |
9,000 kHz | 150,000 kHz 1.000 kHz 3.07043 kHz | 25,20 db 9,000 kHz | 150,000 khz 1.000 kHz 3.07043 kHz | 4 dbm 20,54 db
150,000 kHz 30.000 MKz 10.000 kiz 25.27350 MHz -33.70 dB 150,000 kHz 30.000 MKz 10.000 kiz 23.75267 MHz -57,14 dBm 34,14 dB
30,000 MHZ 1.000 GHz 100.000 kHz 894. 86014 MHZ -32.33 d@ 30,000 MHZ 1.000 GHz 100.000 kHz B69. 66533 MHz -45.58 dim -32.58 di
000 GHz 1.848 GHz 1.84673 GHz -20.64 dB 1.848 GHz 000 MHz
48 GHz 1.912 GHz 1.85033 GHz -23.09 d& 1.912 Ghz
1.912 GMz 12.750 GHz 12.51789 GMz .55 dit 1.912 GMz 12.750 GHz 12.50164 GHz
12,750 GHz 13,100 GHz 1620153 GHz -25.83 dBm .88 di 12,750 GHz 13.100 Ghz 16 22666 GHz

Cate: 7.JUN 2024 122929

Cate: 7.JUN 2024 122855

MCH / DFT-Pi2BPSK / Edge_1RB_Left

MCH / DFT-QPSK / Edge_1RB_Left

Spectrum ]

Spectrum ]

Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB Mode AUt Sweep
SGL Count 30,30 SGL Count 30,3
(@1 fugPuer . ~ (@1 fugPwr_ . _
Limit Gheck PARS Lirmit Ghe PARS
20 ghbpe—fEuRIOus §ine s mafs bppe_BRURIOUS §INE sB mafs
10 dBém 10 dBm
=10 dBm
§ - T —— - - e T
et s e oo
40 o
=5 o
-0 dam: =80 dBm:
Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emission Spurious Emissions
Range Low | Rangeup | L3 | Powerabs | atimit | Range Low | Rangeup | RBW | Fraquency | Powerabs | atimit |
9,000 kHz | 150,000 kHz 11.04246 kHz | 62,51 dbm 9,000 kHz | 150,000 khz 1.000 kHz 10,47802 kHz | 62,67 dbm 25,67 db
150,000 kHz 30.000 Mhz 22,23184 MHz -56,57 dBm 150,000 kHz 30.000 MKz 10.000 kiz 2232130 MHz -56,57 dbm -33.57 db
30,000 MHZ 1.000 GHz 781.48352 MHz -45.24 dim 30,000 MHZ 1.000 GHz 02 MHz =
00 GHz 1.848 GHz 1.848 GHz 1.80268 GHz
48 GHz 1.912 GHz 1.912 Ghz 1.87040 GHz
12 Gz 12.750 GHz 693290 GHz 12.750 GHz 11 15 GMz
12,750 GHz 13,100 GHz 1627709 GHz -30.14 dBm 12,750 GHz 13.100 Ghz 1623709 GHz

Cate: 7.JUMN 2024 123022

Cate: 7.JUN 2024 1230048

HCH / DFT-Pi2BPSK / Edge_1RB_Left

HCH / DFT-QPSK / Edge_1RB_Left

Spectrum ]

Spectrum ]

Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB Mode AUt Sweep
SGL Count 30,30 SGL Count 30,3
(@1 fugPuer ~ (@1 fugPwr_ . _
Limit Gheck Limit Ghec PAES
20 ahbpe—fouRIOUS §Ine s e ROURIOUS | INE AR mafs
10 dBém 10 dBm
=10 dBm =10 dBm
<20 dBm
5. LINE_ABS, ——+ e — — - " e
40 dig
[0 as
-0 dam: =80 dBm:
Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emissions, Spurious Emissions
Rongelow | Rangeup | ROV | Fraguency | Povesr Abs | Abimit | Rongs Love | Rengeup | ROV | Fragquency | Povesr Abs | Alimit___|
9,000 kHz | 150,000 kHz 1.000 kHz 3.07043 kHz | 62,51 dbm 25,51 db 9,000 kHz | 150,000 khz 1.000 kHz 3,49301 kHz | 2,78 dbm 25,70 db
150,000 kHz 30.000 Mhz 10.000 kHz 23,90177 MHz .56 dEm -33.96 dB 150,000 kHz 30.000 MKz 10.000 kHz 21,99326 MHz -56,78 dBm 78 db
1.000 GHz 100.000 kHz A50.28472 MHZ -45.48 dim -32.48 di 30,000 MHZ 1.000 GHz 100.000 kHz -45. 46 dBm -32.46 di
1.848 GHz 00 MHz 162393 GHz 6,83 dBm 1.848 GHz 0 MHz -£3.86 dB
1.912 GHz a0 MHz 1.85041 GHz 22.70 dém 1.912 Ghz 0 MH2z - 75 dB
1.912 GMz 12.750 GHz 6.95884 GHz =31.75 dbm 1.912 GMz 12.750 GHz 1261471 GHz - 80 dit
12,750 GHz 13,100 GHz 16 22185 GHz -26.75 dBm 12,750 GHz 13.100 Ghz 16.32547 GHz -17.00 db

Cate: 7.JUN 2024 123115

Cate: 7.JUN 2024 123155
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n2A / 15KHz / 25MHz

LCH/ DFT-Pi2BPSK / Edge_1RB_Left

LCH / DFT-QPSK / Edge_1RB_Left

Spectrum ] Spectrum ]
Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB Mode AUt Sweep
SGL Count 30,30 SGL Count 30/
@1 Avgh _ . . .
Lirmit Gheck Lirmit Gheck PAfS
20 ghbpe—fRURIOUS §INE s GOURIOUS | INE AR mafs
10 dBém
=10 dBm dEm
<20 dBm <20 dBm
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40 dBm 40 dam;
Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emissions, Spurious Emissions
Rangs Lo Range Up | BB | Froquency | Povesr Abs | Abimit | Rangs Lo Range Up | BB | Fraquency Pover Abs | Alimit |
9,000 kHz | 150,000 kHz 1.000 kHz 1186761 kHz | 2,64 dbm 25,64 db 9,000 kHz | 150,000 khz 1.000 kHz 3.77473 kHz | 3,27 dbm 30,27 db
150,000 kHz 30.000 MKz 10.000 kHz 27.27145 MHz -33.99 dB 150,000 kHz 30.000 MKz 10.000 kiz 24, 15996 MHz -56,76 dbm
30,000 MHZ 1.000 GHz 100.000 kHz A6 EF630 MHZ -32.65 di 30,000 MHZ 1.000 GHz 100.000 kHz FEQ 4TEED MHz
000 GHz 1.848 GHz 1.84573 GHz -£1.71 d8 1.848 GHz 000 MHz 1.84873 GHz
48 GHz 1.912 GHz 1.85072 GHz -22.74 d8 1.912 GHz 1.850464 GHz
1.912 GMz 12.750 GHz 12.48535 GHz =31.72 dbm .72 di 1.912 GHz 12.750 GHz 12.53090 GHz
12,750 GHz 13,100 GHz 1623010 GHz -25.53 dBm .59 di. 12,750 GHz 13.100 Ghz 16 23486 GHz
L i J L i J

Cate: 7.JUN 2024 123228

Cate: 7.JUN 2024 1233.00

MCH / DFT-Pi2BPSK / Edge_1RB_Left

MCH / DFT-QPSK / Edge_1RB_Left
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Spectrum ]

Spectrum
Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB Mode auto Sweep
SGL Count 30,30 SGL Count 30,3
(@1 fugPuer . ~ (@1 fugPwr_ . _
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<20 dBm
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40 :s‘ 40
=0 ae
=40 dam: -840 dBm:
Start 9.0 kHz H5007 pts Stop 19.1 GHz Start 9.0 kHz H5007 pts Stop 19.1 GHz
Spurious Emission Spurious Emissions
Range Low | Rangeup | RBW | Fraquency | Powerabs | atimit | Range Lo Ronge Up | RBW | Fraquency | Powerabs | atimit |
9,000 kHz | 150,000 kHz 1.000 kHz 15.40803 kHz | 61,59 dbm 9,000 kHz | 150,000 khz 1.000 kHz 3.07043 kHz | 62,52 dbm 25,62 db
150,000 kHz 30.000 Mhz 10.000 kHz 2530332 MHz -56,86 dBm 150,000 kHz 30.000 MKz 10.000 kHz 2721181 MHz -56,56 dBm -33,96 dB
30,000 MHZ 1.000 GHz 100.000 kHz 931.68332 MHZz ! 3 dim 30,000 MHZ 1.000 GHz 100.000 kHz 93362138 MHz - di
1.848 GHz 152820 GHz 0 GHz 1.848 GHz 1.6ET46 GHz 87 di
1.912 GHz 1888364 GHz 8 GHz 1.912 Ghz 1.88817 GHz 764 dB
12.750 GHz 11.22532 GMz 2 GMz 12.750 GHz 2 73 GHz 82 di
12,750 GHz 13,100 Ghz 16.23645 GHz -25.80 dBm 12,750 GHz 13.100 Ghz 16 25487 GHz -25.81 dBm a1 de

Cate: 7.JUN 2024 123328

Cate: 7.JUN 2024 123353
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Spectrum ] Spectrum ]
Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB Mode AUt Sweep
SGL Count 30,30 SGL Count 30,3
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Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emissions, Spurious Emissions
Rongelow | Rangeup | ROV | Fraguency | Povesr Abs | Abimit | Rangs Lo Range Up | ROV | Fragquency | Powerabs | Aimit |
9,000 kHz | 150,000 kHz 1.000 kHz 11.74675 kHz | 20,91 db 9,000 kHz | 150,000 khz 1.000 kHz 9.91558 kHz | 5 dbm 20,35 db
150,000 kHz 30.000 Mhz 10.000 kHz 2709253 MHz -33.84 dB 30.000 MKz 10.000 kiz 2050617 MHz -56,67 dbm
30,000 MHZ 1.000 GHz 100.000 kHz -32.45 di 1.000 GHz 100.000 kHz 8691808 MHz
1.848 GHz 00 MHz -24.03 di 1.848 GHz 0 MHz 162562 GHz
1.912 GHz a0 MHz -22.79 db 1.912 Ghz 0 MHz 1.BB575 GHz
1.912 GMz 12.750 GHz 12.52187 GMz 1.912 GMz 12.750 GHz 12.47635 GHz 31
12,750 GHz 13,100 GHz 15 2055 GHz -30.04 dBm 12,750 GHz 13.100 Ghz 16 26201 GHz -26.77 dBm

Cate: 7.JUN 2024 123449

Cate: 7.JUMN 2024 123422
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7013

n2A / 15KHz / 30MHz

LCH/ DFT-Pi2BPSK / Edge_1RB_Left

LCH / DFT-QPSK / Edge_1RB_Left

Spectrum ] Spectrum ]
Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB Mode AUt Sweep
SGL Count 30,30 SGL Count 30/
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Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emissions, Spurious Emissions
Rangs Low Range Up | Fraguency | Povesrabs | Atimit___| Rangs Low Range Up | RBW | Fraguency | PovesrAbs | ALimit |
9,000 kHz | 150,000 kHz 1160583 kHz | 62,03 dbm 9,000 kHz | 150,000 khz 1.000 kHz 14.56354 kHz | 2,19 dbm 25,19 db
150,000 kHz 30.000 Mhz 32 dBm 150,000 kHz 30.000 MKz 10.000 kHz 22, 20202 MHz -57,15 dBm -34.15 dB
30,000 MHZ 1.000 GHz 31 dBm 30,000 MHZ 1.000 GHz 100.000 kHz 932.65235 MHz -32.42 di
000 GHz 1.848 GHz 5 dBm 1.848 GHz 000 MHz 1.84758 GHz -£3.28 dB
48 GHz 1.912 GHz 22.45 dém 1.912 Ghz 1.85053 GHz -23.44 d
1.912 GMz 12.750 GHz 12.64847 GMz =31.20 dém 1.912 GMz 12.750 GHz 1269852 GHz - 78 di
12,750 GHz 13,100 GHz 16 26852 GHz -26.74 dBm 12,750 GHz 13.100 Ghz 16.26376 GHz -16.75 dB
L i J L i J

Cate: 7.JUN 2024 123516

Cate: 7.JUN 2024 123550
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Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB Mode AUt Sweep
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Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emission Spurious Emissions
Range Low | Rangeup | L3 | Powerabs | atimit | Range Low | Rangeup | Fraquency Paveer Abs ALimit |
9,000 kHz | 150,000 kHz 9.21129 kHz | 20,98 db 9,000 kHz | 150,000 khz 10,6180 kHz | 30,29 db
150,000 kHz 30.000 Mhz 2721181 MHz -33.31 dB 150,000 kHz 30.000 MKz 22,14238 MHZ -34.09 dB
30,000 MHZ 1.000 GHz 895. 82917 MHz 32,36 dib 30,000 MHZ 1.000 GHz aa7. 89 MHz - &5 dit
00 GHz 1.848 GHz 1.30032 GHz 8 di 1.848 GHz
48 GHz 1.912 GHz 1.BA548 GHz 10 d& 1.912 Ghz
12 Gz 12.750 GHz 12.58581 GMz 60 dit 12.750 GHz
12,750 GHz 13,100 GHz 16.21994 GHz 33 db 12,750 GHz 13.100 Ghz -25.84 dBm

Cate: 7.JUN 2024 123514

Cate: 7.JUN 2024 1235:41

HCH / DFT-Pi2BPSK / Edge_1RB_Left

HCH / DFT-QPSK / Edge_1RB_Left

Spectrum ]

Spectrum ]

Ref Level 30.00 cem

Offsat 7.57 db

Mode auto Sweep

Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep
SGL Count 30,30 SGL Count 30,3
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Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emissions, Spurious Emissions
Range Low | Rangeup | RBW | Fraquency | Powerabs | atimit | Rongelow | Rangeup | RBW | 3 Poveer Abs |
9,000 kHz | 150,000 kHz 1.000 kHz 3.07043 kHz | 25,08 db 9,000 kHz | 150,000 khz 1.000 kHz 1245105 kHz | 62,37 dbm
150,000 kHz 30.000 Mhz 10.000 kHz 27.00307 MHz 150,000 kHz 30.000 MKz 10.000 kHz 23.78249 MHz -56,%3 dBm
30,000 MHZ 1.000 GHz 100.000 kHz 837.68731 MHz 30,000 MHZ 1.000 GHz 100.000 kHz 97916583 MHz -45.58 dim
1.848 GHz 00 MHz 182640 GHz 0 GHz 1.848 GHz 0 MHz
1.912 GHz a0 MHz 1 88070 GHz 8 GHz 1.912 Ghz 0 MHz
1.912 GMz 12.750 GHz 10.55195 GHz 1.912 GMz 12.750 GHz 11.20650 GHz
12,750 GHz 13,100 GHz 16 21632 GHz -25.73 dBm 12,750 GHz 13.100 Ghz 16 ZBBE2 GHz

Cate: 7.JUN 2024 123715

Cate: 7.JUN 2024 123748
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7013

n2A / 15KHz / 35MHz

LCH/ DFT-Pi2BPSK / Edge_1RB_Left

LCH / DFT-QPSK / Edge_1RB_Left

Spectrum ] Spectrum ]
Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB Mode AUt Sweep
SGL Count 30,30 SGL Count 30/
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Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emissions, Spurious Emissions
Rangs Lo Range Up | BB | Froquency | Povesr Abs | Abimit | Rangs Lo Range Up | BB | [3 | Powerabs | Alimit |
9,000 kHz | 150,000 kHz 1.000 kHz 2.63307 kHz | 25,74 db 9,000 kHz | 150,000 khz 1.000 kHz 10.33B16 kHz | 62,06 dbm 25,06 db
150,000 kHz 30.000 Mhz 10.000 kHz 24,25962 MHz -33.92 dB 150,000 kHz 30.000 MKz 10.000 kHz 164.91009 kHz
30,000 MHZ 1.000 GHz 100.000 kHz 1036464 MHZ -32.53 di 30,000 MHZ 1.000 GHz 100.000 kHz 872.57243 MHz
1.848 GHz 1.84673 GHz -21.79 d& 1.848 GHz 000 MHz 1.84249 GHz
1.912 GHz 1.85059 GHz -22.74 d8 1.912 GHz 1.850464 GHz
1.912 GMz 12.750 GHz 11.21810 GHz .33 de 1.912 GMz 12.750 GHz 11.22063 GHz 31
12,750 GHz 13,100 GHz 18.26454 GHz .07 di 12,750 GHz 13.100 Ghz 16.22547 GHz -25.55 dBm

Cate: 7.JUN 2024 123814

Cate: 7.JUN 2024 1238:44
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Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB Mode AUt Sweep
SGL Count 30,30 SGL Count 30,3
(@1 fugPuer . ~ (@1 fugPwr_ . _
Limit Gheck PARS Lirnit Ghe PARS
20 ghbpe—fEuRIOus §ine s mafs e BRURIOUS | INE s mafs
10 dBém 10 dBm
=10 dBm
<20 dBm
5. LINE_BS, —t = R —— —t = 5 i
750 ce 48|
=40 dam: =80 dBm:
Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emission Spurious Emissions
Range Low | Rangeup | RBW Fraquency | Powerabs | atimit | Range Low | Rangeup | RBW | Fraquency | Powerabs | atimit |
9,000 kHz | 150,000 kHz 3.07043 kHz | 62,60 dbm 25,60 db 9,000 kHz | 150,000 khz 1.000 kHz 3.77473 kHz | 2,30 dbm 25,30 di.
150,000 kHz 30.000 Mhz 2631516 MHz -56,51 dBm -33.91 dB 150,000 kHz 30.000 MKz 10.000 kHz 22, 25166 MHz -56,54 dBm -33,94 dB
30,000 MHZ 1.000 GHz TA7.25770 MHz -45.31 dim 32,31 di 30,000 MHZ 1.000 GHz 100.000 kHz a2 1 MHZz = 53 dit
00 GHz 1.848 GHz 1.75778 GHz 0 GHz 1.848 GHz 54 GHz
48 GHz 1.912 GHz 1.88318 GHz 8 GHz 1.912 Ghz 31 GHz
12 Gz 12.750 GHz 12.62013 GHz 2 GMz 12.750 GHz 12.43372 GHz
12,750 GHz 13,100 GHz 16 26280 GHz -25.83 dBm 12,750 GHz 13.100 Ghz 1620470 GHz -25.67 dBm

Cate: 7.JUN 2024 123918

Cate: 7.JUN 2024 123851
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Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB Mode AUt Sweep
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Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emissions, Spurious Emissions
Range Lo Range Up | RBW | Fraquency Power Abs | atimit | Range Low | Rangeup | RBW | 3 | Powerabs | atimit |
9,000 kHz | 150,000 khz 1.000 kHz 2.07043 kHz | 2,42 dbm 25,42 db 9,000 kHz | 150,000 khz 1.000 kHz 10,33B16 kHz |
150,000 kHz 30.000 MKz 10.000 kHz 26, 15588 MHz -33.78 dB 150,000 kHz 30.000 MKz 10.000 kiz 2505476 MHz
1.000 GHz 100.000 kHz 932.65235 MHz -32.58 di 30,000 MHZ 1.000 GHz 100.000 kHz 956.87812 MHz
1.848 GHz 00 MHz 1.47483 GHz -24.09 di 1.848 GHz 0 MHz 147824 GHz
1.912 GHz a0 MHz 1.87572 GHz -22.28 db 1.912 Ghz 0 MHz 1.87559 GHz
1.912 GMz 12.750 GHz 11.26001 GHz 1.912 GMz 12.750 GHz 12.59629 GHz
12,750 GHz 13,100 GHz 1632653 GHz 12,750 GHz 13.100 Ghz 18 25089 GHz

Cate: 7.JUMN 2024 124025

Cate: 7.JUN 2024 124059
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7013

n2A / 15KHz / 40MHz

LCH/ DFT-Pi2BPSK / Edge_1RB_Left

LCH / DFT-QPSK / Edge_1RB_Left

Spectrum ]

Spectrum ]

Mode auto Sweep

Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB
SGL Count 30,30 SGL Count 30/
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Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emissions, Spurious Emissions
Rangs Lo Ronge Up | ROV | Fraguency | Povesr Abs | Abimit | Rangs Lo Range Up | ROV | Fraquency Powvesr Abs | Aimit |
9,000 kHz | 150,000 kHz 1.000 kHz 3.77471 kHz | 2,73 dbm 25,79 db 9,000 kHz | 150,000 khz 1.000 kHz 13,15534 kHz | 62,43 dbm 25,43 db
150,000 kHz 30.000 Mhz 10.000 kHz 23.67195 MHz 94 di. 150,000 kHz 30.000 MKz 10.000 kiz 25.15422 MHz -56,73 dbm
30,000 MHZ 1.000 GHz 100.000 kHz 831.87313 MHz 2.10 di. 30,000 MHZ 1.000 GHz 100.000 kHz 826.05894 MHz -45.51 dBm
1.848 GHz 1.84673 GHz 1.848 GHz 000 MHz
1.912 GHz 1.85072 GHz 1.912 Ghz
1.912 GMz 12.750 GHz 12.475599 GHz 1.912 GMz 12.750 GHz 11.26540 GHz
12,750 GHz 13,100 GHz 16 24407 GHz -30.04 dBm 12,750 GHz 13.100 Ghz 1618756 GHz
L i J L i J

Cate: 7.JUN 2024 124124

Cate: 7.JUN 2024 124158
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Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB Mode AUt Sweep
SGL Count 30,30 SGL Count 30,3
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Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emission Spurious Emissions
Range Low | Rangeup | RBW | Fraquency | Powerabs | atimit | Range Low | Rangeup | RBW | 3 PowerAbs | atimit |
9,000 kHz | 150,000 kHz 1.000 kHz 3.07043 kHz | 25,67 db 9,000 kHz | 150,000 khz 1.000 kHz 10,33B16 kHz | 20,70 db
150,000 kHz 30.000 Mhz 8 -33.80 db 150,000 kHz 30.000 MKz 10.000 kHz 2363339 MHz -33.85 dB
30,000 MHZ 1.000 GHz -32.52 d@ 30,000 MHZ 1.000 GHz 100.000 kHz 957.84715 MHz =
00 GHz 1.848 GHz -24.21 di 1.848 GHz 1.74253 GHz
48 GHz 1.912 GHz -22.69 d& 1.912 Ghz 1.86076 GHz
12 Gz 12.750 GHz .62 di 12.750 GHz 1265914 GHz =3 & dim
12,750 GHz 13,100 GHz 16.20947 GHz -25.51 dBm 51 di 12,750 GHz 13.100 Ghz 16 23618 GHz -25.54 dBm

Cate: 7.JUN 2024 124232

Cate: 7.JUN 2024 1243.05
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Ret Lavel 30.00 28m  Offset 7.97 dB Mode AUt Sweep Ref Lavel 30.00 cam  Offset 7.57 dB
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Start 9.0 kHz S5007 pis Stop 19.1 GHz Start 9.0 kHz S5007 pis Stop 19,1 GHz
Spurious Emissions, Spurious Emissions
Rongelow | Rangeup | ROV | Fraguency | Povesr Abs | Abimit | Rongs Love | Rengeup | ROV | F | Powerabs |
9,000 kHz | 150,000 kHz 1.000 kHz 11.74675 kHz | 25,17 db 9,000 kHz | 150,000 khz 1.000 kHz 9.21129 kHz | 62,10 dbm
150,000 kHz 30.000 Mhz 10.000 kHz 26,97325 MHz -34.24 dB 150,000 kHz 30.000 MKz 10.000 kiz 24,25962 MHz -56,89 dbm
30,000 MHZ 1.000 GHz 100.000 kHz 875.47952 MHz -32.47 di 30,000 MHZ 1.000 GHz 100.000 kHz 948, 15684 MHz -45. 46 dBm
1.848 GHz 00 MHz 168339 GHz -£3.87 dg 1.848 GHz 0 MHz 1.3B757 GHz
1.912 GHz a0 MHz 1.87073 GHz 1.912 Ghz 0 MHz 1.87047 GHz
1.912 GMz 12.750 GHz 11.25748 GHz 1.912 GMz 12.750 GHz 11.25892 GHz
12,750 GHz 13,100 GHz 1623105 GHz 12,750 GHz 13.100 Ghz 16.24471 GHz

Cate: 7.JUMN 2024 124332

Cate: 7.JUN 2024 124401
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ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7013

7. Frequency Stability
7.1. Test Results
7.1.1. Frequency Error Vs Voltage

Deviation Result

SCS Bandwidth | Channel | RB Config Modulation Temperature Voltage ) ®Em) Verdict
15KHz 40MHz MCH Outer_Full DFT-QPSK NT LV -3.60 -0.001915 Pass
15KHz 40MHz MCH Outer_Full DFT-QPSK NT NV -4.20 -0.002234 Pass
15KHz 40MHz MCH Outer_Full DFT-QPSK NT HV -6.00 -0.003191 Pass
7.1.2. Frequency Error Vs Temperature

SCS Bandwidth | Channel | RB Config Modulation Temperature Voltage Deviation Result Verdict

(Hz) (ppm)
15KHz 40MHz MCH Outer_Full DFT-QPSK -30°c NV -1.60 -0.000851 Pass
15KHz 40MHz MCH Outer_Full DFT-QPSK -20°C NV -5.50 -0.002926 Pass
15KHz 40MHz MCH Outer_Full DFT-QPSK -10°c NV -6.20 -0.003298 Pass
15KHz 40MHz MCH Outer_Full DFT-QPSK 0 NV -4.20 -0.002234 Pass
15KHz 40MHz MCH Outer_Full DFT-QPSK 10c NV -2.20 -0.001170 Pass
15KHz 40MHz MCH Outer_Full DFT-QPSK 20°c NV -4.20 -0.002234 Pass
15KHz 40MHz MCH Outer_Full DFT-QPSK 30 NV -5.70 -0.003032 Pass
15KHz 40MHz MCH Outer_Full DFT-QPSK 40c NV -4.70 -0.002500 Pass
15KHz 40MHz MCH Outer_Full DFT-QPSK 50 NV -3.30 -0.001755 Pass
The End
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